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< :@ Report No.: CESUN221227046 Page 1 of 12

TEST REPORT

Name of sample | Battery Pack

FE A4 FR HHBA

Model /Type LB-200 Size 86.0mmx=54.0mmx14.0mm

LRSS 1Y S (3.7V 1700mAh 6.29Wh) B RS (LxWxT)

Appearance Approximate Black Cuboid Trade mark

B AN B 5 K it Vg

Quantity 30 cells, 18 single cell batteries | Mass o :

e 30 M, 18 M | BB | CVAPPOX: 5950

Receiving Date Testing Date i A

R 107 2022-12-27 S 2022-12-27~2023-01-09
Name QUANZHOU SAM RADIOS LTD.

St R | RMBRERTERAR

ZHERAL Address | Xia Mei Industrial Areas, Xia Mei Town, Nanan, Fujian

bl REAMEE T ERERRETLX

Name Quanzhou Yintai Battery Co., Ltd.
K SR R ZE rit A PR A

Address | Optoelectronic base, Xia Mei Town, Nanan, Fujian
Matitbactirer Hutik A P 2 T SR B IR Ak N

C S Tel E-mail
i 1 0595-86713710 s sam@samradios.com
Website |
Pk

Tested standard Section 38.3 of the Seventh Revised Edition of the UNITED NATIONS "Manual of
3 s Test and Criteria" (ST/SG/AC.10/11/Rev.7/Section 38.3)

A pRHE B E GRIGRFRETAD % LBITHRE38.31

i The sample has passed the test items of the Section 38.3 of the Seventh Revised
Test conclusion | Edition of the UNITED NATIONS "Manual of Test and Criteria”

g5 (ST/SG/AC.10/11/Rev.7/Section 38.3)

ZWiR, SR TEHEE GRIEAFAET %’bﬂ?"iﬂﬁ% 38 3 %ﬁ%%/k
Issue date S s [ LA \
%ﬁa% | ooy ( IQ "‘.‘
Tested by -j’ Reviewed by ?ﬁbj' %_ Approved by # %E f; {x
. T | # B HEYE, % ¥/
BHF Cherry Chen................. HoAR 7t N Technical Manager :
SRt NIGHC ZHE oo v sinsii ios s> FE{E Centre Director

TEST REPORT
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Description and illustration of the sample/¥ i i B & fifiik:

The sample is single cell lithium ion battery, the sample’s status is good /# & A LA B9 7 H i, A SeIRIG

RAF.
MR H K 4518/ Test items and conclusion.
Test item Sample No. Verdict
AT H FE g 5 FE
T.1 Altitude simulation & /& f5.4) C1~C5, C6~C10 P
T.2 Thermal test i JE iR C1~C5, C6~C10 P
T.3 Vibration #zz/ C1~C5, C6~C10 P
T.4 Shock s B s C1~C5, C6~C10 P
T.5 External Short Circuit #h%E % C1~C5, C6~C10 P
T.6 Impact /Crush f#d7/55 & C11~C15, C16~C20 P
T.7 Overcharge it 7 H C21~C24, C25~C28 P
T.8 Forced discharge 5|, C29~C38, C39~C48 P
Sample pretreatment/Ff it FiAL FH .
C1~C5,C21~C2:...cccevviieiiens Single cell batteries at first cycle, in fully charged state.
55 1S 70 B0 A 3 57 4 70 HPRAS 11 B FEs L
C6~C10, C25~C28........ccccevunnns Single cell batteries after 25th cycle, in fully charged state.
55 25 /N7 TR0 A 15 5 4 g FIRAS B B LSS R
Cll~Cl5iiiiiiiiiieeeee, Cells at first cycle at 50% of the design rated capacity.
55 1 70 800 A 3 78 L BT AUE 5 1Y) 50% ) HLAS
Cl6~C20:..uuiiiiiiiiiieeciiiieiieeeeeees Cells after 25th cycle at 50% of the design rated capacity.
55 25 AU A FE 7o H BT RIUE 25 1) 50%I1 FEL TS
C29~C38:..oovieiieeeieeeeeeeee e Cells at first cycle, in fully discharged state.
55 1 FTEOR A 3 56 AR AS R LS
C39~CA8:...oe oo Cells after 25th cycles, ending in fully discharged state.

55 25 788 I e AR AR A LS

Test sequence/i 56 i 7 :

T1 p  T.2 T.3 T.4 T.5

\ 4

A 4

End 45

Y
A 4

T6 End 457K T7 End 4578 T8 End 457K

Y

\ 4

A 4

Photos of Samples and Labels/# 58 B BARiR
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Photos of Samples and Labels/#£ 58 i &R

Battery /Hijth (LB-200 3.7V 1700mAh 6.29Wh)

SAMCOM Battery Pack

LB-200/ 3.7V, 1700mAh, 6.29Wh

-

C€

Do not dispose of In e,

e

Llon -

LB-200 / 3,7V, 1700mAR, 6.29Wh
& R’

l!
|
SAMCOM Battery Pack
Caution
Keep the battery away fom fire.
Do not short-circult the taminals.
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Photos of Samples and Labels/k¢ 5 B K ARiR

Cell /H:Ey (643960A1700mAh 3.7V 1700mAh 6.29Wh)
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ST/SG/AC.10/11/Rev.7/Section 38.3
Clause Requirements Result Verdict
= PRUEEE R RS R H%E
38.3.4 | Procedure/iR$H -
Test T.1: Altitude simulation/flli& T. 1: &= EHER
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at
least six hour at ambient temperature (20+5°C)/ 4 HL i Al FE 2 AE IR S 20+
5C, HJINAKRT 11.6kpa [ HFIAEAT 6 A/ o
Requirement/bruE K : The samples C1~C10:
1. Cells and batteries Mass loss limit: <0.2% /F¥ /i J5 no leakage, no venting,
E#14<0.2%. no disassembly, no
38.3.4.1 | 2. Open circuit voltage not less than 90%, The rupture and no fire/#f i P
requirement relating to voltage is not applicable to test | C1~C10: L. LHE
cells and batteries at full discharged states/Ftftik%: | S TCMAE. TCREZRLL
J& TF % L B AMIC TREG AT T 26 LR 90 % L EER AN | K iE KR
T FH T 50 4056 LI H R FE A The test data see
3. No leakage, no venting, no disassembly, no rupture | tablel /i % i W31
and no fire /Ffdn CHLD RGBIR. THFR. oA,
Tt A S TG K IR KA
Test T.2: Thermal test/MR T. 2: EEERL
Test cells and batteries are to be stored for/H i Fl FE it 4 A7 ik 6 1E 21 R
1.one temperature cycle: 72+2°C(6h) —40=+2°C(6h) /— iR EIEA NT2+2°C
(6h)—40x2°C(6h).
2.The maximum time interval between test temperature extremes is 30 minutes/
Tk A 48 B K [T R T[] A 30min
3.This procedure is to be repeated 10 times/# 2 10/X G .
4.after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20£5°C)EIALE A5, HLIBA B4 7E20 £ 5°C 24 2F T Hid B 24/)N
i o
For large cells and batteries the duration of exposure to the test temperature
38340 | €xtremes should be at least 12 hours/xf J- KA B AN HLTAL, 575 T 1 a6 Tt p

JERIS TR) 2270 12/

Requirement/bruEEK :

1. Cells and batteries Mass loss limit: <0.2% /£ 5 Ji
E1%<0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states/F¥ & 56
Je I B N AN 1 B6 I T# HE S 90 % LR AN
1 T 58 A8 F Y H AT L 2

3. No leakage, no venting, no disassembly, no rupture
and no fire /FEdh (R NGB AR oA,
oM LR T KB R A .

The samples C1~C10:
no leakage, no venting,
no disassembly, no
rupture and no fire/f i
C1~C10: L&iw. Ltk
S Ttk TR
R TeA KI5

The test data see
tablel /X% dE &1
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

)

Requirements Result

PRAEEER WAL R

Verdict
HE

38.3.4.3

Test T.3: Vibration/& T. 3: #HE3h

38.3.4.3

1. Cells and batteries are firmly secured to the platform of the vibration machine
[FRVB AT I 2 A [ 2 B e R sh & (W E D k.

2. The vibration :a sinusoidal waveform with a logarithmic sweep between 7Hz
and 200Hz and back to 7Hz traversed in 15 minutes/4E5) LAIE5Z% 3, PL7Hz
WIN%200Hz, A5 R RI7THZ Y —ANMEIR, A ES 1550

3.The logarithmic frequency sweep is as follows/*t #3755 -

(1)For cells and small batteries: from 7 Hz a peak acceleration of 1gn is
maintained until 18 Hz is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 8gn occurs (approximately 50Hz), A peak acceleration of 8gn is then
maintained until the frequency is increased to 200Hz/* T HL AN ES . A7
R 2ETT AR ORFF Lgn i di K INIg B2 B RPN 18 2%, SR KRB IRFFAE0. 822K (&
W2 1. 625 K) I B 3 H K ME LA #8gn (FELIH50#2%) » Kk
T PR 5 £E 8 gn B B4R K N 21200744 2%

(2) For large batteries: from 7Hz to a peak acceleration of 1gn is
maintained until 18Hz is reached. The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz/%} T KA A : M T7HE2%
THATRRE Lgn it K INE B B 2R 18 2%, R IRIE CRIFFIE0.8Z K (LM
#1.6%K) IHHEINMZ B3 H K A 2 2gn (PR LIN25H62%) Kk
DR AE 2gn BL R AR S8 10 21 2004 2% .
4.This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell /43 1 —ANJ7 [ A 202 T B T4
AR, RS A=A EAR R BT ) EAERA2 Ik, BN TT I3, $E9
IS o

Requirement/FruE ZK . The samples C1~C10:

1. Cells and batteries Mass loss limit: <0.2% /¥ i | no leakage, no venting,
EI5<0.2%. no disassembly, no

2. Open circuit voltage not less than 90%, The rupture and no fire/#f i

requirement relating to voltage is not applicable to test | C1~C10: L&, I
cells and batteries at full discharged states/#£ 556 | <. TR, AL
Jia T % F R R ANMIE TR0 BT 2% R 90 % L EESR AN | KT KGR

T& T 58 A e L A FE R FR A The test data see

3. No leakage, no venting, no disassembly, no rupture | tablel /X% W% 1
and no fire /Ffd CHEIBD RiJGBE. JTLHFR. ok,
TR UL ST KIS KA
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

)

Result

WAL R

Requirements

PRAEEER

Verdict
HE

38.3.4.4

Test T.4: Shock/MRR T. 4: Nk & phdz

1.Test cells and batteries shall be secured to the testing machine/ A fa & #6242
SE AT AEAN B R L ZELRE i 1) A A R T

2. Each cell shall be subjected to a half-sine shock of peak acceleration of
150gn and pulse duration of 6 milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of
11 milliseconds.//)N Y B i ZI 25 52 W6 AH S 150gn Al ik i R B2 (8] 6 22 A0 [ 2= 1E 5% v
i, KA E A2 52 fi RN P S0gn A ik R S i ) L1 =2 A0 () 2 1E 52 i

3. Small batteries shall be subjected to a half-sine shock of peak acceleration of

100850

mass

150gn (or Acceleration(gy) = ( ] ,which is smaller)and pulse duration of

6 milliseconds. Large batteries shall be subjected to a half-sine shock of peak

30000
mass

acceleration of 50gn (or Acceleration(g,) = ( j ,which is smaller)and

pulse duration of 11 milliseconds./ /N B 14 52648 150gn (505

[100850

mass

jEPE‘Jifc/ME) AR RFEE6 AP 1) IR SR B oy, KT B A4 52

30000
mass

HORIMEEH0gn (Ek5 ( j HIMED RS2 [A] 1 L2 FP 1 IE 5%
M.

3 .Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks/%:
A LB B F M ZH 20 = A A B R 2R T AL IR T M &% =ik, B
TERIT A% =y, L2180k

Requirement/brifE K :

1. Cells and batteries Mass loss limit: <0.2% /£ 5 J5
E11%<0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states/F¥ & 56
Je I B B AN 1 B6 I T# HEL S 90 % SR AS
1 T 58 A8 F T L AT L 2

The samples C1~C10:
Acceleration=150g,

No leakage, no venting,
no disassembly, no
rupture and no fire/ff i
C1-~C10:

U 103 £ =150g)n
TR, LHER. I

3. No leakage, no venting, no disassembly, no rupture
and no fire /FEdh (R NGB AR oA,
To R AN T KRR A .

. oL KT K
HL% . The test data see
tablel /JAEHE W21
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

)

Requirements Result

PRAEEER WAL R

Verdict
HE

38.3.4.5

Test T.5: External Short Circuit/fllifk T. 5 : #MER%E RS

1.The cell or battery to be tested shall be temperature stabilized so that its
external case temperature reaches 57 +4°C/{RFF I B IR E A 2 fE57+4°C,
DA Rt Bl F LR i AP R AR B IS BB 7 £4°C

2. the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57 +4°C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test and remains
below that value/# Fith B HL B 1E GAl FH /N 170, 1 QKL HL BH (] B EAT R %, FEIHL B
HLI R AR BE R L 257 = 4°C Z JR RIFRLERIRS VI BLE, 3 5 KB b 2
HhFEIRSE N R A KIR T — 2RI .

3. the cell or battery must be observed for a further six hour for the test to be
concluded/f AL Bl AL 6 Z0E — AP WL 5E 6 NN A RE N 418 .

Requirements/FrfE EK : The samples C1~C10:
During the test and within six hours after test ,the cells | no disassembly, no

or batteries/7E it #2741 LK 2 JE 64/, FJlER | rupture and no fire/Ff i
HLVBZELRE C1~C10: Jofffk. Jomk
1. External temperature not exceed 170°C/4MEIHIE | LR TLHE KIS
ANHEL170°C, The test data see

2. No disassembly, no rupture and no fire/7Cfgfk. & | tablel /IREE I3 1
WAL KR KE.

38.3.4.6

Test T.6: Impact / Crush / JUR T. 6: i/ E

Impact (applicable to cylindrical cells not less than 18mm in diameter) /##&dF G&

T BARA/DN T 182 K I AT T fi i)

1. This test sample cell or component cell is to be placed on a flat smooth
surface/ ¥ iR 5eAF: i A (1) FELIB BRAH A FEVBRCE — /S F3E 6 B~ b

2. A 15.8£0.1mm diameter, at least 6 cm long, or the longest dimension of the
cell, whichever is greater, type 316 stainless bar is to be placed across the
center of the sample, A 9.1kg mass is to be dropped from a height of 61+2.5cm
at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting surface /#—#H3316 84 A~ 4544
MR R, ANPERI B 1582k £ 0.1 K, KEE /D N6E K, F
AR IR IR, I 2 KA. K —BiEN9.1T 5w £0.1 T e i EHE 61 &
2.5 JH K ) v P v 1) AN 5 TR R 58 AL, A5 — AN J LT 050 A BE BRI o 0 ¥ A R A
BH ) f /N PR BRI BT D DA | o 3 B B T 5] I RN S5 KPS
FERPZIOEE .

3. The test sample is to be impacted with its longitudinal axis parallel to the flat

N/A
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

)

Requirements Result

PRAEEER WAL R

Verdict
HE

surface and perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm

diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact/# 32 o (R FE, SR 5 FH ) 2% 1
AT I SRR O EA15.8 £ 0. 12 KB iR I M EE . F—

Rz — k.

Requirements/FrifE EoR :

1. Cells external temperature not exceed 170°C/Hiit:
1R 5 e 2 TR B AN B 170°C

2 .No disassembly, no rupture and no fire within six
hours of this test. i £5 R 56 AN/ 2 A, BTG
AR TCAE KR KA .

N/A

38.3.4.6

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)/$ & G&EH THRAEE . 838, S M/An B ER/ N T
182K (A [ A T it )

1. A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1.5cm/s at the first point
of contact. The crushing is to be continued until the first of the three options
below is reached/ ¥ it B 7o 4 HL I JECEE PR ASF- T TAL 35 He , 55 s 0 BB IR
TEH — Al s ERGEE KL 1. 5 K/ BHRRFEEHEAT, BEEIH LT =Ff
fHl—:

(a) The applied force reaches 13kN + 0.78kN /i i) /i #)13F4-+0.78 T4
(b) The voltage of the cell drops by at least 100mV/ e it ) B K f 2 /0 100224k
(c) The cell is deformed by 50% or more of its original thickness/ Hi it A5 ik J5 44
JE 1 #150% LA I

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces/

WA B AR v b S M B P — Tt P o LT/ 770 7% v R DA G P JE 2 T e &
2] A 77 FL e 2 N5 0 T L 14 77 0 e s o

Requirements/frifE E K «

1. Cells external temperature not exceed 170°C/Hi it
P e e 2 T UL P S AN L 170°C

2.No disassembly, no rupture and no fire within six
hours of this test/i35 25 R 561~/ 2 P, FIBRITE
AR RITEE KGR K .

The samples C11~C20:
no disassembly and no

fire/FE 5 C11~C20: TR
R, EEKMG
The test data see table2

K s L% 2

N/A

38.3.4.7

Test T.7: Overcharge/MRA T. 7: T7cH

1. The charge current shall be twice the manufacturer's recommended
maximum continuous charge current/ L2 il | HEFE ) i K FRFEETE HE HL RN FE
rilt 7

2 .The minimum voltage of the test shall be as follows/Z< i # /) HiL & -
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict
B PRUEEER WAL R HE
a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V/U1 5|~ K HEFE )
FEH BT 18V, AN KN A ER 2] K
o S . N The voltage of the test
P E B R T L RS R PR AR B i 22V 2 T BN :
is 8.4V, and the current
b) When the manufacturer's recommended charge is 3.4A
voltage is more than 18V, the mmmum voltage of the R 1) L 8.4V |
test shall bel.2 times the maximum charge voltage/41 |
S S A R L8V, AR b Fr g | DA
38.3.4.7 | MR ZbRE HOKTE R R L. 21 P
c)Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours/20
E5CHIMEIRE N, R FrE24/ M) .
Requirements/fx ik ZR: The samples
No disassembly and no fire within seven days of this | C21~C28: no
test/ IR FE i RIS FARIS JF 7RI, ROGMAFITE | disassembly and no
HRIG R fire/Ff i C21~C28: iR
. o KB . The
test data see table3/illl
R K3
Test T.8: Forced discharge/Jili&k T. 8: S&fH|H
Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer/20+5C {3 EIRE T, HEaA
R EERAEL2V I B YR EREAT R, S ELR R YRAR SR A F TG
TG )48 R 1 B R L o
The specified discharge current is to be obtained by connecting a resistive load
of the appropriate size and rating in series with the test cell. Each cell shall be
forced discharged for a time interval (in hours) equal to its rated capacity divided
38.3.4.8 p

by the initial test current (in ampere)/$i 5 F4Ji FEL HE AT o AR e AE I3k e vl b ) &
RN Bk IRAT, B b SR R (8] R ARUE 25 &k DA
WG (25 .

Requirements/frifE EK The samples

No disassembly and no fire within seven days of this | C29~C48: no

test/ g i i FE R Ie H AR 5 TR N, NC#ARG | disassembly and no fire
KRG R ¥ C29~C48: Tt
L KIS

The test data see
table4 /A% &4
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Tablel: T.1~T.5/ ®1: T.1~-T.5

ltem/35i c1 c2 c3 ca cs cé c7 cs co C10
OCYV prior to test
R () 4175 | 4173 | 4172 | 4171 | 4173 | 4172 | 4174 | 4170 | 4173 | 4170
Mass priortotest | oo >7 | 55301 | 55174 | 55.094 | 55.238 | 55.501 | 54.896 | 55.367 | 55.427 | 54.997
(DR (o))
Mass
lf%s;n 0.000 | 0.000 | 0.000 | 0.000 | 0.000 | 0.000 | 0.002 | 0.002 | 0.002 | 0.000
T.1: )\E?J"lgi
Altitude | (%)
SLmuIaEiqn Change
%E*ﬁ?u ratio
e 100 | 99.928 | 99.952 | 99.928 | 99.976 | 99.976 | 99.928 | 99.928 | 99.928 | 99.976
(%)
Mass
')%S;D 0015 | 0.018 | 0.014 | 0.025 | 0.016 | 0014 | 0.024 | 0.014 | 0.018 | 0.020
T.2: DK UES
Thermal | (%)
_ fest | change
I8R5 ratio
iy | 98874 | 98.801 | 98.921 | 98.824 | 98.969 | 98.825 | 98.921 | 98.968 | 98.969 | 98.825
(%)
Mass
loss 0.000 | 0.002 | 0.000 | 0.002 | 0.000 | 0.000 | 0.000 | 0.002 | 0.002 | 0.000
JRE R
T3 (%)
Vibration
&I~ | Change
%ﬁt{: 99.976 | 100 | 99.976 | 99.951 | 100 | 99.951 | 99.976 | 99.952 | 99.976 | 99.951
(%)
Mass
loss 0.000 | 0.000 | 0.000 | 0.000 | 0.000 | 0.002 | 0.000 | 0.002 | 0.000 | 0.002
T.4: Dﬁi?}'—l%
Shock (%)
ﬂﬂﬁﬁ&?‘{* Change
;atgtt 99976 | 100 | 100 | 100 | 100 | 99.976 | 99.976 | 100 | 99.976 | 99.976
(%)
T.5: Temp,
External (C)
short | i), 563 | 564 | 563 | 56.3 | 564 | 563 | 565 | 564 | 563 | 563
Circuit i
shpps | ()
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Table 2: Crush/F 2: &

Sagg%e%\lo’ ci1 | c12 | c13 | c14 | c15 | c16 | c17 | c18 | c19 | c20
T.6: OCYV prior to test
Crush/ . W 3.791 | 3.794 | 3.792 | 3.793 | 3.793 | 3.793 | 3.794 | 3.793 | 3.794 | 3.793
B RGBT HL (V)
Tgmp' (C) 23.3 23.3 23.3 23.3 23.2 23.1 23.2 23.3 23.1 23.2
RE (C)
Table3: Overcharge Test of batteries/ ¥ 3: HEFRLE:
Sa,g;ptl,ec.No’ c21 | c22 | c23 | c24 | c25 | c26 | c27 | c28
T.7: Overcharge RS
prior to test
RIBRTHTE (V) 4.171 4.172 4171 4.172 4.173 4.171 4.172 4.172
Table 4: Forced discharge / & 4: 3&HIHH
Sample No,
v C29 C30 C31 C32 C33 C34 C35 C36 C37 C38
S
T.8: OCV prior to test
. . 3.095 | 3.118 | 3.098 | 3.156 | 3.126 | 3.173 | 3.116 | 3.146 | 3.087 | 3.156
Forced RIS HTHE(V)
discharge Sample No,
. . C39 C40 C41 C42 C43 C44 C45 C46 Cc4a7 C48
SR S P 5
OCYV prior to test
. . 3.105 | 3.164 | 3.098 | 3.144 | 3.165 | 3.175 | 3.141 | 3.087 | 3.137 | 3.173
PRI T HLE (V)

-- End of Report --




